

**TATA STEEL**

Inspection certificate 3.1, EN10204.

5500001066 WDA 4500033648

11008863

Hot rolled pickled, Coil, S355MC, YMPRESS WG S:01-2010.  
1.00 G/M2/Side oiled.  
Mill edges.  
Impact test.

Suitable for: Part galvanising, Cutting into sheet.  
Tolerance EN 10051 : 2010 (E) (Width tolerance +20/-0 mm) Dev.Tol. (Thickness tolerance +0.18/-0.18 mm).  
PRODUCE AND TEST ACCORDING TO EN 10149-2  
Country of melt and pour : The Netherlands.

1970 CA IJMUIDEN  
NOORDHOLLAND

56529 A		70387	
1500 mm X 8.00 mm		TENSILE TEST	
PROD. IDENT	MASS kg	MR	CAST NR.
606854	31880	1	R7792
606852	31880	1	"
606853	28860	1	R7794
606855	31840	1	R7799
TOTAL		4	

TENSILE TEST										IMPACT TEST AND OTHER TESTS																																																																																																																																																							
PROD. IDENT	MASS kg	MR	CAST NR.	Temp °C	R <sub>eh</sub> MPa	R <sub>el</sub> MPa	R <sub>p0.2</sub> MPa	R <sub>m</sub> MPa	A %	A <sub>50</sub> %	R <sub>ey/R<sub>m</sub></sub> %	r <sub>1</sub> value	n <sub>1</sub> value	C <sub>52</sub>	C <sub>57</sub>	C <sub>58</sub>	C <sub>59</sub>	C <sub>60</sub>	C <sub>61</sub>	C <sub>62</sub>	C <sub>63</sub>	C <sub>64</sub>	C <sub>65</sub>	Temp °C	E <sub>48-548.548</sub>	mm	C <sub>66</sub>	C <sub>67</sub>	C <sub>68</sub>	C <sub>69</sub>	C <sub>70</sub>	C <sub>71</sub>	C <sub>72</sub>	C <sub>73</sub>	C <sub>74</sub>	C <sub>75</sub>	C <sub>76</sub>	C <sub>77</sub>	C <sub>78</sub>	C <sub>79</sub>	C <sub>80</sub>	C <sub>81</sub>	C <sub>82</sub>	C <sub>83</sub>	C <sub>84</sub>	C <sub>85</sub>	C <sub>86</sub>	C <sub>87</sub>	C <sub>88</sub>	C <sub>89</sub>	C <sub>90</sub>	C <sub>91</sub>	C <sub>92</sub>	C <sub>93</sub>	C <sub>94</sub>	C <sub>95</sub>	C <sub>96</sub>	C <sub>97</sub>	C <sub>98</sub>	C <sub>99</sub>	C <sub>100</sub>	C <sub>101</sub>	C <sub>102</sub>	C <sub>103</sub>	C <sub>104</sub>	C <sub>105</sub>	C <sub>106</sub>	C <sub>107</sub>	C <sub>108</sub>	C <sub>109</sub>	C <sub>110</sub>	C <sub>111</sub>	C <sub>112</sub>	C <sub>113</sub>	C <sub>114</sub>	C <sub>115</sub>	C <sub>116</sub>	C <sub>117</sub>	C <sub>118</sub>	C <sub>119</sub>	C <sub>120</sub>	C <sub>121</sub>	C <sub>122</sub>	C <sub>123</sub>	C <sub>124</sub>	C <sub>125</sub>	C <sub>126</sub>	C <sub>127</sub>	C <sub>128</sub>	C <sub>129</sub>	C <sub>130</sub>	C <sub>131</sub>	C <sub>132</sub>	C <sub>133</sub>	C <sub>134</sub>	C <sub>135</sub>	C <sub>136</sub>	C <sub>137</sub>	C <sub>138</sub>	C <sub>139</sub>	C <sub>140</sub>	C <sub>141</sub>	C <sub>142</sub>	C <sub>143</sub>	C <sub>144</sub>	C <sub>145</sub>	C <sub>146</sub>	C <sub>147</sub>	C <sub>148</sub>	C <sub>149</sub>	C <sub>150</sub>	C <sub>151</sub>	C <sub>152</sub>	C <sub>153</sub>	C <sub>154</sub>	C <sub>155</sub>	C <sub>156</sub>	C <sub>157</sub>	C <sub>158</sub>	C <sub>159</sub>	C <sub>160</sub>	C <sub>161</sub>	C <sub>162</sub>	C <sub>163</sub>	C <sub>164</sub>	C <sub>165</sub>	C <sub>166</sub>	C <sub>167</sub>	C <sub>168</sub>	C <sub>169</sub>	C <sub>170</sub>	C <sub>171</sub>	C <sub>172</sub>	C <sub>173</sub>	C <sub>174</sub>	C <sub>175</sub>	C <sub>176</sub>	C <sub>177</sub>	C <sub>178</sub>	C <sub>179</sub>	C <sub>180</sub>	C <sub>181</sub>	C <sub>182</sub>	C <sub>183</sub>	C <sub>184</sub>	C <sub>185</sub>	C <sub>186</sub>	C <sub>187</sub>	C <sub>188</sub>	C <sub>189</sub>	C <sub>190</sub>	C <sub>191</sub>	C <sub>192</sub>	C <sub>193</sub>	C <sub>194</sub>	C <sub>195</sub>	C <sub>196</sub>	C <sub>197</sub>	C <sub>198</sub>	C <sub>199</sub>	C <sub>200</sub>

CHEMICAL COMPOSITION in %																				
CAST NR.	C	Mn	P	S	Si	Al	Cu	Cr	Ni	Mo	Nb	As	V	N	B	C-eq	Al-Zn	Sn	Ti	C-eq1
R7792	0.72	1.039	0.16	0.005	0.011	0.036	0.006	0.024	0.016	0.003	0.024	0.003	0.005	0.0030	0.0000	0.035	0.001	0.001	0.001	0.251
R7794	0.76	1.040	0.13	0.006	0.008	0.029	0.006	0.020	0.016	0.003	0.023	0.005	0.000	0.0030	0.0000	0.028	0.001	0.001	0.001	0.256
R7799	0.74	1.018	0.15	0.004	0.009	0.033	0.007	0.031	0.016	0.002	0.023	0.002	0.002	0.0029	0.0001	0.032	0.001	0.001	0.001	0.252

Stamp of the expert :

Tata Steel IJmuiden BV

JEFFREY FLEMING  
MGR. MECH. TESTING

JEFFREY FLEMING

STEELMAKING PROCESS: BO Page 1 of 1

IJMUIDEN, 25 JANUARI 2021

201 We hereby confirm that we comply to the terms of our order acknowledgement and any agreed concessions